ng LABORATORIES, INC.

Certificate of Analysis
Permeance
Product Name Streetbond SP-150
Batch Number 93937
Manufacture date 2/07/02
Sample prep date Unknown - free films provided by manufacturer
Testing dates 3-21-02 to 3-29-02
Test Method ASTM D1653 Standard test method for water vapor transmission
of organic coating films, Method B (wet cup)
Test conditions Per ASTM standard. Any deviation reported at end of certificate

This certificate confirms that the above product was tested as per standard specification
using calibrated equipment and qualified staff. The following test results were obtained.

RESULTS
Thickness (mils) units result
82 g/m*/hr 1.99
52 g/m?/hr 3.45

Note that the two results are fairly consistent when one takes into account the significant
thickness variation. Thicker than normal samples were used to obtain a good seal.

Weldon Laboratories, Inc., Project J02024

Fste S pte_

Dfight 6. Weldon, President

1188 Rt 30 = P.O. Box 40 « Imperial, PA 15126 ¢ 724-695-2212 » 724-695-2218 FAX




